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Name of Sample:  Lithiun-ion Rechargeable Cell ICR18650 3.7V 2600mAh
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B AT 7E A BT it TCR18650 3.7V 2600mAh
B 5e 4 AR Chinese
Name of Sample | = 3 5 Lithiun-ion Rechargeable Cell ICRI8650 3.7V 2600mAh
English
o5 1122010588
Sample No.
j} 3, $ 15 TL ARG e Ay PR 2 )
Consignor Jiangsu Tenpower Lithium Co., Ltd.
A FELS VTR R v YA B 2 v
Manufacturer Jiangsu Tenpower Lithium Co., Ltd.
=2 A TE GREGFbRAE T
o)l o
AR ik ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Test method Section 38.3
| B BA I GRS RbRAET-HT)
] I=d T : 1
%Jk}ﬁ—/ﬁ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.7
Criterion Section 38.3
* oI M
A#‘m Koy PLRLRTP VR el 230 Pl R
ppearance Blue Cylinder pldsu( s film shell
Geik LR 2022-01-24 HrRAIE B B 2022-02-17 ~ 2022-03-09
Accepted Date Test Date
R B SRR BGIR; Bh  pplis Ab KRR B i ROR
) :

Altitude simulation, Thermal test, Vibration, Shock, External short

Test ltems circuit, Impact, Forced discharge

ZRM, ZFE RIS GRIGFIRRAETHY ST/SG/AC. 10/11/F
The sample has pa@sed the test items of UN Manual of Tes
AR

ST/SG/AC. 10/11/Rev. 7 Section 38.3
Conclusion

A3H Wi (Date)
P W o AT F i Rechargeable Lithium Cell. /
p

Comment

445 it / B S
Consignor

215600
Address Post Code

Hoofe - g R
Approver: ’0 “g‘ Checker: (kﬂ}i Compller
S

Title: BILE TR (Vice chief engineer)
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AT AT IR B & AR WREERIATEERT Bk 2 ARLE# &ix
Name of Test Standard requirement or The -
No. tems Clause Number of Standard Test Result | Conclusion | Remark
FIFRAE T
2 AC. 10/11/Rev. 7 38.3 W4T LB 1
1 %Eﬁm \ Manual of Tests and Criteria See A;pendix 1 I/}h’% /
Altitude ST/SG/AC. 10/11/Rev. T Section 38.3 Test Tl : Passed '
simulation S5t
3 7 38.3 WERT2 W 2
#‘@ﬂﬁﬁ LR 2
2 ™ Manual of ]E‘S 3 and ullmm See Appendix 2 o 8 7
Thermal test  |§1/S6/AC. 10/11/Rev. 7 Section 38,3 Test 12 |0 °F Pz;.;‘wd '
fiksieE B
ﬁ?{ﬁ ST/ S 10/1E/Rev. 7 3803 10563 W e 3
3 Vibration y \Edl}(lil of hs » :m} (r%te,.xv(h; . |see Appendix 3 e 1o /
AC. 10711/ 7 Section 38.3 Test T3 Passed
s
Wik WEH& 4 > -
4 Shock - See Appendix 4 otk
) Passed
o bk T :
= ST/ /11 Rev. 7 38,3 {R¥8T5 WL 5 ?z
ﬂ‘fﬂ% ST/ 10/11/Rev / §‘§ "u& W 5 . :
5 External short vfdmml m [(sis u‘xgq(“z'%jer%; - See Appendix 5 ﬁ{:ff’zr / 7
circuit section 38.3 les Passed )
$v‘}]‘:.‘{il 444444 . 2 . " Q
?ﬁﬂ? ) ST/5G/AC. 10/11/Rev. 7 38. 3 185516 WL % 6
6 Impact \iamnl of Tests and (z%tuia’ . See Appendix 6 (}Hﬁ /
T/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passed
) 7 W 7
7 gﬁfﬁh&fl!ﬁ Ui “" Siu\i Cr f?( 151:{} S%LHA{;\)péndix 7 (fﬁ% /
Forced discharge |s1/56/ac. 10/11/Rev. 7 Section 38.3 Test Passed ‘
This space intentionally left blank
. PR
o) IR3E LA LB 20°C s ABEIR Y
9 AT v e /U
Test Enwronment Ambient temperature:20°C, Ambient hunudl ty:/%
Condition
BRI )
N & . Test ltem
2 QAR L —— -
Subcontracted Test SO TBE | LK / R /
Condition Subcontracted | Name Post Code
Laboratory Mo bk / W, 5 y
Address Tel
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A% 1 BREE LA | G
No. Name of Test Ttems Altitude simulation
, . RIE AT Bef R G Afte
#e | Hana REF Dol REE AT g gk | MARE| L
%5 Sample Status BE | FRELE| RE | F%HEE | Mass Loss| Residual %
Sample Mass OoCyv Mass OCV OCV  |Other
No. /g v /g 3% 1% 1% Event
001 | oye st | 45,3968 | 422 | 45.3968 | 4.21 0. 00 9.76 | o
002 | oepar At ol 451313 | 420 | 45.1316 | 4.20 0.00 | 100.00 | O
003 | oy porii it | 452383 | 421 | 45.2389 | 4.21 0.00 | 100.00 | ©
004 | oAt ol 451819 | 421 | 4501820 | 421 0.00 | 100.00 | ©
005 | et | 452200 | 421 | 45.2196 | 4.21 0.00 | 100.00 | ©
006 | psereporit | 45.5008 | 421 | 45.5099 |  4.20 0. 00 9.76 | o
007 | ssererosd i | 45,4227 | 422 | 45.4223 | 421 0. 00 99.76 | ©
008 | psrpon®®t | 45,1838 | 421 | 45.1846 | 4.21 0.00 | 100.00 | ©
009 | ssrerae it | 451280 | 421 | 451282 | 4,21 0.00 | 100.00 | ©
010 | sseroroa it | 45,2232 | 421 | 452236 | 421 0.00 | 100.00 | O
zlngﬁiléThis space intentionally

left blank

&iE: LR V-RA D-ff4R R-30% F-R K 0-FwiR. LRBA. LMK, L%, ik,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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) ) WRRE LA | AR
No. Name of Test Items Thermal test
S AL 24 ~ A ~
s, 5, eV B : i ‘A =2
#e | Hans BT Dol REE M| gk #4 e m L
S ¥
%5 Sample Status FE | FREE V% 3 JF 3@, /& | Mass Loss| Residual %
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g Y 1% /% | Event
001 | joyipper it 1 45.3968 | 4.21 | 45.3963 | 4.14 0. 00 98.34 | o
002 | oo GoiERt 4501316 | 420 | 451311 | 4013 0.00 | 9833 | o
003 | jopemerib Rl 1 45.2389 | 421 | 45.2387 | 4. 14 0. 00 98.34 | o
004 | oy porRE 1451820 | 421 | 45.1817 | 4. 14 0. 00 98.34 | o
005 | yporim 1452196 | 421 | 45.2189 | 4. 14 0. 00 98.31 | o
006 | porepas e 1 45.5099 | 4.20 | 45.5006 | 4.13 0.00 98.33 | o
007 | oot 1454223 | 421 | 45.4223 | 4. 14 0. 00 98.34 | o
008 | sseroporiiiod o | 45.1846 | 421 | 45.1842 | 4. 14 0.00 | 9834 | o
009 | sereporit 451282 | 421 | 451276 | 414 0. 00 98.34 | o
010 | poqepors ™t 1452236 | 421 | 45.2230 | 4. 14 0. 00 98.34 | o
J—F:,—\EFThis space intentionally

left blank

%ii: L—;‘tg-‘/;% V_;‘ﬁ}/:i‘ D_ﬁg% R_E};i% F_ﬁj)\ O_idit&;;%\ i%}—i\ j’t&ﬁ%’;%\ i‘z&%\ iﬁj/\o
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

& A A\ AT



A% T AR R AT PR 3]
B om HRE - RS

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 3

NO. 1122010588

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 3 KRR B 2 AR Peh
No. Name of Test Items | Vipration
2 A RIEFT Before R G After Femk | FlewE | i
%5 Sample Status j)ﬁ: = k@ E RE FF#49, & | Mass Loss | Residual iﬂ‘%
Sample Mass ocy Mass oCcv oCcv Other
No. /g NV /g /V /% /% Event
001 | oy po it o 145.3963 | 414 | 45.3972 | 414 0.00 | 100.00 | o©
002 | |oeqom®RE o l4s1311 | 413 | 451324 | 413 0.00 | 100.00 | o©
003 | |yt o 145.2387 |  4.14 | 45.2400 | 414 0.00 | 100.00 | ©
004 | oy g o | 45.1817 | 414 | 45,1829 | 414 0.00 | 100.00 | o©
005 | oot 1452189 414 | 45.2192 | 414 0.00 | 100.00 | o©
006 | ,CiCLERL 1455096 | 4.13 | 45.5099 | 4.13 0.00 | 100.00 | o©
007 | el o |46.4223 | 414 | 45.4232 | 414 0.00 | 100.00 | o©
008 | psroporial 1451842 414 | 45.1852 | 4.14 0.00 | 100.00 | o©
009 | pororot A 1451276 | 414 | 4501282 | 4. 14 0.00 | 100.00 | o©
010 | ool o 145.2230 414 | 45.2237 | 414 0.00 | 100.00 | o
Ll
& LR V-IRA D-RRAR R-ZREL F-RK 0-Rih. RAA. LMK, R, LK.
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No Disassembly,No Rupture & No Fire.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

6/10
A5 A IR B & AR ik
No. 1 Name of Test Items Shock
e kA R AT Before ‘Lj‘gﬁ\fé After FBRE 5’{@‘]%%& S,
%2 Sample Status & | FREE| R ﬁ ﬁ‘ﬁ&@fi Mass Loss Rgsnfiual k2
Sample Mass ocv Mass ocv OCV | Other
No. /8 A% /g Y 1% 1% Event
001 | o B 1 45,3972 | 414 | 45.3961 | 4.14 0.00 | 100.00 | o
002 | jovoB R 1451324 413 | 45.1315 | 4.13 0. 00 100.00 | o
003 | oprsERt | 45.2400 | 414 | 45,2301 | 4.14 0. 00 100.00 | o
004 | opepn it 1451829 | 414 | 45.1818 | 4. 14 0. 00 100.00 | ©
005 | oyerriit o1 45,2192 414 | 45.2183 | 414 0.00 | 100.00 | o
006 | sscrererii it | 45.5099 |  4.13 | 45.5000 | 4.13 0.00 | 100.00 | o
007 | sscrepacr A 1 45.4232| 414 | 454221 | 414 0.00 | 100.00 | o
008 | psorporr it 1451852 | 414 | 45.1843 | 4.14 0. 00 100.00 | o
009 | gsereroril it 1451282 414 | 45,1270 | 4.14 0.00 | 100.00 | o
010 | psroprid i o1 45.2237 | 414 | 45.2226 | 4.14 0. 00 100.00 | o
e EThi S Spalceeﬁi nbt]?ntki onally
HiE: L-iR V-RA DMK R-30E F-R K 0-Ritikh. LRA. AR, RaE. LAk,
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B5 - BRI B 2 A §h i 4

No. Name of Test Items External short circuit
Bt 2 BBk A Mo R B RS RE H IS
Sample No. Sample Status Max. Extem{zz!CTemperature Other Event

001 IC‘((]’(\Fl(Jﬁj\fi;%wd 104. 4 O

00z 1c33(?£1ﬂfj\j§;%qkd 98.6 0

003 ICXE(;EHT\EEQ{M 102. 3 O

004 ICMK;I‘E!}??\j;aTgOd 105.6 0O

005 LCIT Fully ohorged 101.4 0

006 25C§()(;f;1”l~j\31;%g(d 99. 2 0

007 25C§()(;gl}§?\gtig(d 108. 2 0

008 25C§?(;§1£I;j§1;§ged 103. 2 0

009 25(::\22(?51/[??\28%5@(1 105. 6 0

8L 25632(3(%1’13\?%2?%1 105. 3 0
IRZA This space ix;tl'r;;fkionally left

o DR R-2EZ F-A& K 0-BMIk. A K. FToikZ.

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

=y

B Tier’
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A5 6 WATE L4 |
No. Name of Test Items Impact
G Bk A A E R R RS
Sample No. Sample Status Max. }iXthrlﬁlcl emperature Other Event
ot 1(‘\'1(?&;;); ?Z;:; ty 23.8 o
-
012 mlc( \»)(ojamgiw 23.1 0
oLs m}((j&;&); O(j:;ijny 80. 1 0
oL 1('&’%?&;C 130(1;;?11“\ 22.8 0
oL 1C\]((\§O” )(ii)iiﬁnv 22.7 0
" I
016 27(’2‘1’}.( ‘1)<0 :(i“:pd( ity 22.7 O
ol 230HC 504 Capacity 22.6 5
Gie 350YC b (ﬁffu y 23.2 0
019 25CYC ém; Capacity 24.1 o
020 25C Y)(maro:oﬁd;:} ty 20.7 0
LLF%5 This space intentionally left

blank

#ix: DRk F-ARK 0-RMIk. FAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 7 MR A 4 AR G G
No. Name of Test Items Forced discharge
#lf-:ﬁ:%%" *:f‘r?n’yi'%} }j{»‘,{&%%‘
Sample No. Sample Status Other Event
021 10YC II“{\:Il(l:L ?1\1}1% : &n‘ged 0
022 1CYC 1&?1(1}; /:i\ljf(thargod O
023 1CYC If“(u\l(l}; f;l”f{(:[;nged O
024 10YC II(L}lclgu/gi,ﬁ?;ﬂg(d 0
025 1CYC IF(UYI(J:L /(‘l\ljz,kt?l:nqed O
026 1CYC 1&21( hu E;b iénm O
027 1CYC };131(1} diii:ﬁzrged O
028 10YC 1;23;(1 ;uxglz%f;ﬂged 0
029 1CYC IFCL: 1(11‘; i?x}ii?itzge(f O
030 Tale 1&1&1{” lf f;}ii}%ar;,ul 0
031 ;;(:hargiﬁd O
032 25(:}'("2 Lﬁ} IIC;;E /c;hilxia rged 0
033 2‘3(’\1(“35;&1(&}\? ?;lj)s%rl%llge<i O
034 25C ‘((“2 ﬁl"cl?li,»h /(g;iﬁifixrged O
25CYCHE AR
035 25(:,\'(2?’«‘(1}.1(} Y chh}(*%x rged 0
036 25(?&’(2,3 J}%ffflﬁ yl%‘n‘ged O
=N
037 25CYC25FCUY1C1be fi)ﬁ(c?arged O
038 25c3{0251«‘CuY1C1)yL jﬁi?arged O
039 25cyc25FCuY1C1!T; jd/}i%(cfurged Y
040 25cyc2 Eicliclryu fizﬁchargcd 0

&iE: DR F-A K O-Rffik. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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